
    

   
  

    

  
  

   

       

  
   

    

     

         

          

                  
      

                     
             

 
 

                
    

           

    

  
  

  

  
 
 

             

                  
       

 
 

 

 

  
                

                  
               

                
                

                
                 

         

   
                 

                   

Permit Fact Sheet 
General Information 
Permit Number WI-0021741-09-0 

Permittee Name 
and Address 

Village of Denmark 

PO Box 310, Denmark, WI 54208 

Permitted Facility 
Name and Address 

Denmark Wastewater Treatment Facility 

400 Mahlik Lane, Denmark, Wisconsin 

Permit Term October 01, 2025 to September 30, 2030 

Discharge Location Lat: 44° 21� 11�N; Long: 87° 48� 48�W 

Receiving Water Denmark Creek, a tributary to the Neshota River, in the West Twin River Watershed (TK01) in 
the Twin/Door/Kewaunee Basin in Brown County 

Stream Flow (Q7,10) 0 cfs for Denmark Creek; Denmark Creek is tributary to the Neshota River which has a 7-Q10 of 
0.64 cfs at a point just upstream from the confluence with Denmark Creek 

Stream 
Classification 

Denmark Creek: Limited Forage Fishery (LFF) community listed in Table 5, Row 11, of s. NR 
104.07(2), Wis. Adm. Code 

Neshota River: Warm Water Sport Fish (WWSF) community, non-public water supply 

Discharge Type Existing; Continuous 

Annual Average 
Design Flow 

0.60 MGD 

Industrial or 
Commercial 
Contributors 

Salm Partners: industrial sausage producer that contributes significant levels of chloride and BOD 

Plant Classification A2 - Attached Growth Processes; B - Solids Separation; C - Biological Solids/Sludges; P - Total 
Phosphorus; SS - Sanitary Sewage Collection System 

Approved 
Pretreatment 
Program? 

N/A 

Facility Description 
The Village of Denmark, in southeastern Brown County, owns and operates an advanced secondary wastewater treatment 
facility designed for an average flow of 0.60 MGD. The treatment facilities include preliminary treatment with a fine 
screen and grit removal, primary clarification, secondary (biological) treatment with a two-stage fixed film system 
consisting of a trickling filter followed by rotating biological contactors (RBCs) and then final clarification. Phosphorous 
removal is accomplished with chemical precipitation using ferric sulfate addition and tertiary sand filtration after final 
clarification. Treated effluent is aerated through step aeration prior to discharge via Outfall 001. By-product solids 
(sludge) generated during the treatment process are anaerobically digested and stored on-site until being land applied to 
Department-approved agricultural fields. This facility accepts hauled domestic wastewater. 

Substantial Compliance Determination 
Enforcement During Last Permit: On 7/1/21 a Notice of Noncompliance (NON) was sent for on-going chloride limit 
exceedances that had been occurring for several years. An enforcement conference was held in response to the NON and 

Page 1 of 11 



    

                   
                  

                     
                  

               
         

                 
                    

          

   
   

 
 

 

    
  

       
    

              
       

              
           

  

     
   

       
          

    

  

     

      
    

     
 

 
 

 
 

 

        

        
  

 

  
 

      
  

 

     
                 

the Village of Denmark and Salm Partners developed a Chloride Corrective Action Plan. Actions in the plan occurred in 
stages between 2021-2024. During that time, on 7/26/22, there was a chronic WET test failure. Additionally, there have 
been several SSO/TFOs during the previous permit term (3 SSO/TFOs in 2021; 1 in 2023; and 2 in 2024). During the 
previous permit term, DNR also issued both Denmark and Salm Partners multiple Notices of Violation (NOVs), with an 
enforcement conference held on 4/25/22, which was eventually closed-out. The facility has completed all previously 
required actions as part of the enforcement process. 

After a desk top review of all discharge monitoring reports, CMARs, land application reports, compliance schedule items, 
and a site visit on 11/6/24, this facility has been found to be in substantial compliance with their current permit. 

Compliance determination made by Mark Stanek, Wastewater Engineer on 11/6/24. 

Sample Point Descriptions 
Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and Sample Point Location, Waste Type/Sample Contents and 
Averaging Period Treatment Description (as applicable) 

701 0.47 MGD (Avg. 10/1/18-2/28/25) Influent: Representative samples shall be collected from the influent 
channel prior to grit removal. 

001 0.48 MGD (Avg. 10/1/18-2/28/25) Effluent: Representative samples shall be collected prior to step 
aeration except for dissolved oxygen and pH which shall be after 
step aeration. 

003 2,735,300 Gallons of sludge 
generated in 2024 

Liquid Sludge: Representative samples of the anaerobically 
digested liquid sludge shall be collected from the sludge storage 
tank after complete mixing. 

Permit Requirements 

1 Influent � Monitoring Requirements 

1.1 Sample Point Number: 701- Influent 

Parameter 

Flow Rate 

BOD5, Total 

Monitoring Requirements and Limitations 

Limit Type Limit and Sample Sample 
Units Frequency Type 

MGD Daily Continuous 

mg/L 3/Week 24-Hr Flow 
Prop Comp 

Notes 

Suspended Solids, 
Total 

mg/L 3/Week 24-Hr Flow 
Prop Comp 

1.1.1 Changes from Previous Permit: 
Influent limitations and monitoring requirements were evaluated for this permit term and no changes were required. 

Page 2 of 11 



    

       
                    
                 

           

 

       

      
    

     
 

 
 

 
 

 

        

         
  

         
  

 

  
 

       
  

 

  
 

       
  

 

  
 

       

  
 

       

  
 

        
    

       
     
   

  

  
 

        
     

    
       
     
   

  

         

         

         

1.1.2 Explanation of Limits and Monitoring Requirements 
Monitoring of influent flow, BOD5 and total suspended solids is required by s. NR 210.04(2), Wis. Adm. Code, to assess 
wastewater strengths and volumes and to demonstrate the percent removal requirements in s. NR 210.05, Wis. Adm. 
Code, and in the Standard Requirements section of the permit. 

2 Surface Water - Monitoring and Limitations 

2.1 Sample Point Number: 001- Effluent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and Sample Sample 
Units Frequency Type 

Notes 

Flow Rate MGD Daily Continuous 

BOD5, Total Daily Max 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

BOD5, Total Monthly Avg 15 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Daily Max 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Monthly Avg 20 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Weekly Avg 200 lbs/day 3/Week Calculated 

Suspended Solids, 
Total 

Monthly Avg 140 lbs/day 3/Week Calculated 

Suspended Solids, 
Total 

lbs/month Monthly Calculated Calculate the Total 
Monthly Discharge of TSS 
and report on the last day of 
the month on the eDMR. 
See TMDL Calculations 
permit section. 

Suspended Solids, 
Total 

lbs/yr Monthly Calculated Calculate the 12-month 
rolling sum of total monthly 
mass of TSS discharged 
and report on the last day of 
the month on the eDMR. 
See TMDL Calculations 
permit section. 

pH Field Daily Max 9.0 su 5/Week Grab 

pH Field Daily Min 6.0 su 5/Week Grab 

Dissolved Oxygen Daily Min 4.0 mg/L 5/Week Grab 

Page 3 of 11 



    

    

     
 

 
 

 
 

 

   
  

 

        
   

    
    

  

           
   

    
    

     
    

     
      

   

  
  

   
 

     
  

   
    

  
    

  
  

       
  

  
 

  
  

       
  

  
 

  
  

       
  

  
 

  
  

       
  

  
 

         
  

         
